
 
 

2016 ANNUAL OPERATIONS AND MAINTENANCE 
REPORT FOR THE NOVATO SANITARY DISTRICT 

Prepared by: 
 

Veolia Water Operating Services 
March 2017 

 

 
 
 
 

  
 
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

   
 

NOVATO WASTEWATER TREATMENT FACILITY 
NOVATO SANITARY DISTRICT 

 
Veolia Water West Operating Services, Inc. 

500 Davidson Street 
Novato, CA  94947 

 
 
 
TABLE OF CONTENTS 
 
OVERVIEW             1 
PROCESS DESCRIPTION & LOADING SUMMARY        2 
Preliminary Treatment - Influent Pump Station and Headworks       2 
Flow and Loading Measurement           3 
Primary Treatment – Primary Clarifiers          4 
Secondary Treatment – Aeration Basins & Secondary Clarifiers       4 
Ultra Violet (UV) Disinfection           5 
Effluent Disposal – Bay Discharge / Reclamation / Storage       6 
PERFORMANCE AND COMPLIANCE SUMMARY        7 
Treatment Plant Performance Summary          7 
Treatment Plant Compliance Summary          8 
ENVIRONMENTAL SERVICES REPORT       10 
ASSET MANAGEMENT          12 
SAFETY AND TRAINING         20 
STAFFING AND ORGANIZATION        23 
BUDGET           26 
COMMUNITY OUTREACH ACTIVITES – 2016       27 
TITLE 22 – RECYCLED WATER PRODUCTION REPORT – 2016    29 
 
ATTACHMENTS 

• Plant Flow 
• BOD (Influent & Effluent) 
• Suspended Solids (Influent &Effluent) 
• Oil and Grease (Effluent) 
• pH (Effluent) 
• Temperature (Effluent) 

 
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

1   
 

OVERVIEW 
The top priorities for 2016 were to meet the goals of zero lost time incidents or OSHA recordable 
incidents and no treatment plant effluent violations.  This is a year in and year out objective plainly 
stated and firmly established throughout Veolia Water.  A term we apply to this end is “Zero Harm”.  
We are very happy and proud to report that both goals were met.  2016 represents our fifth 
consecutive year of zero effluent violations and sixth year of zero recordable incidents.  We 
celebrate that success with and offer congratulations to the Novato Sanitary District on its vision 
and commitment to water quality. 
 
Key areas of focus throughout the year include: 
 

o Safety Training 
o Regulatory Compliance 
o Third Party Facility Reviews – Safety, Operations, and Maintenance  

Audits 
o Reporting (internal and external) 
o Records Keeping and Data Base Management 
o No Safety Incidents (recordable, lost time, or medical) 
o Participation in Company Near Miss Reporting Program (focused on 

prevention) 
o Employee Education and Certification / Professional Advancement 
o Community Outreach and Participation 
o Effective Asset Management by utilizing tools such as the Oracle Work 

Asset Management System (OWAM) for Maintenance Tracking, 
Scheduling, Scheduling, Inventory, and Purchasing. 

o Operation, Management, & Oversight of Laboratory and Pretreatment 
Program. 

o Assist in the successful negotiation of the new Discharge (NPDES) 
Permit. 

 
On December 11, 2014 we experienced the highest Peak and Daily Flows since commissioning 
the new plant in April 2010.  Both peak flows in excess of the raw sewage received full secondary 
treatment and all effluent standards were met.  Prior to the new plant upgrades only a portion of the 
flow would have received full secondary treatment.  Raw sewage above the treatment capacity 
would have received either primary or in some cases no treatment prior to filtration and blending 
with fully treated effluent.  Recent regulatory monitoring requirements designed to discourage 
blending would have almost certainly resulted in numerous effluent violations. 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

2   
 

PROCESS DESCRIPTION & LOADING SUMMARY 
Wastewater is collected throughout the Novato Sanitary District service area and conveyed by 
gravity as well as mechanical means (pump stations) to the Davidson Street Treatment Plant. 
 
Preliminary Treatment - Influent Pump Station and Headworks 
When the wastewater arrives at the Treatment Plant it is pumped from the Influent Pump Station to 
the Headworks.  The Headworks provides screening of coarse materials and removal of grit which 
consists of heavy matter such as sand, silt, and gravel.  
 
 

 

Top Left – Influent Pump Station 
Top Right – Parkson Aqua Guard Screen ™ 
Bottom Left – Grit Conveyance and Pumping 
Bottom Right – Screenings Washer / Compactor, Compacted Screenings Being Discharged to Dumpster 
 
 
 
 
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

3   
 

Flow and Loading Measurement 
Flow at the Novato Wastewater Treatment Plant is measured using a Parshall Flume and Hydro 
Ranger ™ ultra sonic level meter in combination.  This pairing is considered very reliable and 
provides a high degree of accuracy. 
 
Composite samples for biochemical oxygen demand (BOD) and total suspended solids (TSS) are 
collected downstream of screening and grit removal.  Composite samples are flow proportioned 
throughout the sampling period (normally 24 hours).  Flow proportioning provides the most 
representative sample.  

 

 
Above Left – Hydro Ranger level meter, hourglass shaped plating over Parshall Flume 
Above Right – Hach Model 3540 SDR Composite Sampler 
 
Rated Capacities 

DESIGN CRITERIA 
Condition Value Unit Notes 
Average Dry Weather Flow 7.0 MGD  
Peak Wet Weather Flow (Max Day) 30.7 MGD  
Max Peak Wet Weather (1-3 Hour) 47.0 MGD  
Average BOD Loading 14,600 Lbs/D  
Average TSS Loading 17,600 Lbs/D  
 
Actual 2016 

2016 FLOWS AND LOADS SUMMARY 
Condition Value Unit Notes 
Average Dry Weather Flow   3.46 MGD Jul / Aug / Sep 
Peak Wet Weather Flow (Max Day)  16.51 MGD 12/15/16 
Max Peak Wet Weather (1-3 Hour)  ~24.00 MGD 12/15/16 1630–1730 hours 
Average BOD Loading  10,474 Lbs/D  
Average TSS Loading 11,353 Lbs/D  
 
Significant Peak Wet Weather Events occurred in December. 
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

4   
 

Primary Treatment – Primary Clarifiers 
Primary clarifiers typically remove approximately 60 – 70% of the solids from raw wastewater.  
Clarifiers are large tanks that slow the flow of water and allow the force of gravity to remove solids.  
Heavier solids referred to as “sludge” settles to the bottom.  Lighter material such as fat, oil, grease 
and plastic referred to as “scum” rises to the surface.  Both sludge and scum are removed from the 
waste stream and pumped to a digester for additional treatment. 
 
 

 
Above Left – Primary Clarifier #2, Superstructure supports the cover. 
Above Right – Sludge and Scum Pumping 
 

PRIMARY CLARIFIERS 
 Value Unit Notes 
Number 2   
Diameter 100 Ft Each 
Sidewall Depth 12 Ft Each 
Capacity (Volume) 880,770 Gallons Each 
BOD Removal 26 % 2016 Results 
TSS Removal 73 % 2016 Results 
    

 
Novato’s primary clarifiers are covered to contain foul air associated with raw sewage.  The foul air 
is removed and discharged to odor scrubbing biofilters by large fans.  Like much of the wastewater 
process the biofilters are living processes.  Various life forms including fungi, worms, and microbial 
populations convert odorous compounds to other gases, primarily carbon dioxide. 
 
Secondary Treatment – Aeration Basins & Secondary Clarifiers 
After screening, grit removal, and primary solids removal, all wastewater receives full secondary 
treatment.  Large rectangular tanks with baffle walls, mechanical mixers, air diffusers, and 
recirculation pumps make up the aeration basins.  The Novato facility was designed with both 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

5   
 

flexibility and reliability in mind.  Four aeration basins, each with a capacity of more than 850,000 
gallons provides complete secondary treatment under all flow conditions.   
Each aeration basin has three anoxic (no dissolved oxygen) zones accounting for almost 25% of 
the tank volume.  The anoxic zones convert nitrate and nitrite to nitrogen gas to reduce the level of 
total nitrogen in the effluent. 

Left – Aeration Basin 
Right – Secondary Clarifier 

 
Solids, primarily biological cell mass, are produced during the process of removing dissolved 
pollutants (BOD) in the aeration basins.  A combination of wastewater and bio-mass, known as 
mixed liquor, typically contains between 1,500 mg/L and 2,500 mg/L (0.15% to 0.25%) of solids.  
The aeration basins are well mixed and as a result, a continuous stream of solids leaves the 
aeration basins.  Solids are captured in the secondary clarifiers and the majority is returned to the 
head end of the aeration basins to maintain the proper biomass concentration for treatment.  
Excess solids are sent to the gravity belt thickener (GBT) where they are concentrated to 4% - 6% 
solids content and then pumped to a digester for additional treatment.  Effluent from the secondary 
clarifiers is then ready for disinfection. 
 

SECONDARY CLARIFIERS 
 Value Unit Notes 
Number 2   
Diameter 125 Ft Each 
Sidewall Depth 16 Ft Each 
Capacity (Volume) 1.468 MG Each 

 
Ultra Violet (UV) Disinfection 
Prior to discharge wastewater must be disinfected.  Ultra violet light disrupts the DNA of pathogens 
and other life forms leaving them incapable of reproduction.  UV light (unlike other methods of 
disinfection) uses no chemicals, produces no harmful byproducts (trihalomethanes for example), 
and leaves no toxic residual.   
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

6   
 

Left – UV Rack Removed for Cleaning 
Below – Preparing UV Rack for Removal 

 
 
Effluent Disposal – Bay Discharge / Reclamation / Storage 
Discharge to San Pablo Bay (Bay Discharge), is prohibited beginning June 1st through August 31st.  
Bay Discharge is permitted (with stringent effluent limits) in the months of May, September and 
October.  Throughout the non-discharge season effluent is either stored for future use, specifically 
pasture irrigation, or Recycled for a higher use such as irrigation of parks, landscaping, and golf 
courses.  Recycled water receives added treatment in order to comply with stringent Title 22 
regulations.  
The Performance Summary provides a breakdown of discharge quantities. 

 
 

 
 
 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

7   
 

PERFORMANCE AND COMPLIANCE SUMMARY 
Treatment Plant Performance Summary 
The following summary provides an overview of plant performance and activities for the period 
January 1, 2016 through December 31, 2016. 
 
Total Volume of Water Processed 1,726 Million Gallons 
Total Volume of Water Reclaimed 482 Million Gallons 
Total Volume of Water Discharged 1,268 Million Gallons 
Recycled – Title 22 (included in Water Reclaimed) 89.582 Million Gallons 
Average Daily Dry Weather Flow 3.46 MGD 
Maximum Daily Flow 16.51 MGD 
Pounds of BOD Treated 3,833,484  Lbs 
Pounds of BOD Removed 3,750,542  Lbs 
Percent BOD Removal Efficiency 98 %  
Pounds of TSS Treated 4,155,198  Lbs 
Pounds of TSS Removed 4,094,276  Lbs 
Percent of TSS Removal Efficiency 98  % 
Pounds of Bio-solids Treated 3,354,514  Lbs 
Cubic Feet of Biogas Produced 25,906,382 Cu Ft  
Total Number of Violations / Excursions 0   

NPDES (Bay Discharge) 0  
WDR (Reclamation) 0  

   
Maintenance   
Total Number of Work Orders Issued 2,969   
Total Number of Work Orders Closed 2,418  
Percentage Preventive Maintenance 87%   
Average Completion 2.0 Days 
   
Consumables / Energy   
*Electricity – kWh / Year 3,476,978   
Electricity – kWh / MG 2,014   
*Natural Gas – Therms / Year 45,970   
Natural Gas – Therms / MG 27   
Diesel Fuel – Gallons / Year 2,369   
Diesel Fuel – Gallons / MGD 1.37   

 
*Excludes Administration Building, Recycled Water Plant, and Flare Pilot. 



2016 ANNUAL OPERATIONS AND MAINTENANCE REPORT  